

TEST REPORT

Report No. : CH:TX:1342057667 DATE : 09/12/2022

TOPFLOOR SPORTS INFRA PRIVATE LIMITED

SURVEY NO.199, VAGHRODA, NR KHAVAD VILLAGE, KADI KALYANPURA ROAD, KADI

MAHESANA-384445

IN

CONTACT PERSON: Dr. LALIT SONDARVA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE DESCRIPTION AUXILLARIES

SINGLE COMPONENT POLYURETHANE BINDER

COLOUR WHITE-YELLOW END USE TOPFLOOR

LIND GOL

FIBRE CONTENT POLYOL AND ISOCYNATE

COUNTRY OF DESTINATION INDIA COUNTRY OF ORIGIN INDIA

SAMPLE RECD ON 21/11/2022 **TESTING PERIOD**: 28/11/2022 - 09/12/2022

Test Method: Please refer to next page(s).

Test Results: Please refer to next page(s).

Per pro SGS India Private Ltd

P. PONSUNDARAJ EXECUTIVE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

 JOE No.: 2242825993
 Page 1 of 2
 Control No.:1342562650



TEST REPORT

Report No. : CH:TX:1342057667 DATE: 09/12/2022

RESULTS

Test/Parameter	Method	Result	Unit
DISCIPLINE: CHEMICAL			
Specific gravity	by Pyknometer	1.255	-
Viscosity	by Brook Field Viscometer	2600	mPa.S
Physical appearance	By visual examination	Colourless Transparent semi -solid liquid	

Note: The above test is subcontracted to SGS INDIA PVT LTD., MULTI LAB Ahmedabad Branch.

*** End of Report ***